BEARING RATIO TEST REPORT

ASTM D 1883-99

5000 CBR at 95% Max. Density = 34.7%
for 0.10 in. Penetration
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Penetration Depth (in.) Elapsed Time (hrs)
Molded Soaked CBR (%) Linearity | o Max.
Density Percent of Moisture Density Percent of Moisture 0.10i 020i Correction uzlcbsa)rge Swell
(pcf) Max. Dens. (%) (pcf) Max. Dens. (%) 01N <0in. (in.) ' (%)
10 99.0 92.5 14.3 96.6 90.3 258 26.7 28.9 0.000 2.27 25
2 A 106.5 99.5 14.1 102.1 954 255 45.6 52.5 0.007 2.3 4.3
30 112.2 104.9 14.3 106.5 99.6 235 48.3 61.1 0.000 3 53
Material Description Max. Optimum
USCS Dens. Moisture LL PI
(pcf) (%)
Poorly graded sandy gravel CL-ML 107 8.4 29 | 26

Project No: 93X4123.4
Project: Berthodud County Runway Expansion

Source of Sample: B-3a

SampleNumber: S-6
Date: 22.Nov.2002

Depth: 20

Test Description/Remarks:

ASTM 1557-00
5 Layers

Tested by: ERK
Checked by: ALV
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ALV ENGINEERS Figure F-23




